sworaniis. FCC RADIO TEST REPORT Report No. : FG3712110
//,,,“|“\\\\\‘ 1190
FCCID . UZ7TET65AW
Equipment : Rugged 2 in 1 Android Tablet
Brand Name . Zebra
Model Name . ET65AW
Applicant : Zebra Technologies Corporation
1 Zebra Plaza, Holtsville, NY 11742
Manufacturer : Zebra Technologies Corporation
1 Zebra Plaza, Holtsville, NY 11742
Standard : FCC 47 CFR Part 2, 96

The product was received on Jul. 12, 2023 and testing was performed from Jul. 22, 2023 to Sep. 27,
2023. We, Sporton International Inc. EMC & Wireless Communications Laboratory, would like to
declare that the tested sample has been evaluated in accordance with the test procedures given in
ANSI / TIA-603-E and has been in compliance with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval from Sporton International Inc. EMC & Wireless Communications Laboratory, the test
report shall not be reproduced except in full.

Lk} wn ;‘:: L'l.)i.-"l.

Approved by: Louis Wu

Sporton International Inc. EMC & Wireless Communications Laboratory
No. 52, Huaya 1st Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.)

TEL : 886-3-327-3456 Page Number : 1 of 24

FAX : 886-3-328-4978 Issue Date : Sep. 27, 2023
Report Template No.: BU5-FGLTE96 Version 2.4 Report Version 1 03



samonas. FCC RADIO TEST REPORT Report No. : FG3712110

Table of Contents

HISTOIY Of thiS TS FEPOIT ...eeiiiiiiiei ittt ettt e skt e s bbb et e s aab et e s aab b e e e s anbre e e s annneeas 3
SUMMATY OF TEST RESUIL..... ittt e et e e e bt e e e bbb e e e e nb e e e e e anbn e e e e aneee 4
N =T ot o= U B TS Tod ] o) o] o EO OO TP P PP PP PPTPPPPP 5
1.1 Product Feature of EQUIDMENT UNAET TEST ...c.ciuiiiiiiiiiiieiiieee ettt 5
1.2 Product Specification of EQUIPMENt UNEr TESE .....uviiiiiieii ittt e e rirrrr e e e nranae e e 6
IOEC T Y To T [} o= 11 To 1ol =1 U SRRSO 6
O R Y 1 o 0T 4o o SR 6
1.5 APPIEAd STANAAIAS .....eeeiiiiiiie ettt e st e e s bbbt e e e ab e e e s bb e e e e nnnneeas 7
2 Test Configuration of EQUIPMENT UNEEN TEST ....ueiiiiiiiiiie ittt 8
225 A =11 0 1Y o T [PPSR 8
2.2 Connection Diagram Of TESE SYSIEM .....uuuiiiiiic i 9
2.3 Support Unit used in teSt CONFIGUIALION ... 9
2.4  Measurement Results Explanation EXample .......cccooooiiiiiiiiiiiiiiie et 9
2.5 Frequency List of Low/Middle/High Channels..........c.ocoooiiiiiiiiiii e 10
I I O Y [0 [N o] €= To I =2} (=T o2 PP 11
3.1 MeasUNNg INSIIUMENTS .....coiiiiiiii ittt e e st e e e sabb e e e e aabb e e e e sbbeeeesnbreeeeans 11
3.2 CondUCted OULIPUL POWET ... .o 12
3.3 Peak-t0-AVErage RaAiO ........cccoii i —————— 13
I 1] RSP PRPPRPUPRR 14
3.5 Occupied BanOWIAIh .........ooo i e e e e 15
G I ©7o] o [o [FTo1 (=To I = 7= 1o o I <o [0 2P PR PU PP PPPPPPTPPPR 16
3.7  Conducted SPUFOUS EMISSION .....uuuiiiiiiiiieiiitiee ittt ettt e e bb e e e abb e e s sbbe e e e sbaeeeeans 17
3.8 FrequencCy Stability ... ————————— 18
O T I = 1= B ST A =T o 1 ST UPPP PO 19
4.1 MeaSUNNG INSITUMEBNES ..o 19
A = ST (1] IO P PP PPP TP PPPPPPPRPPR 19
4.3 Test Result Of RAIAtEd TeST.......oiuiiiiiiie et e et r e e e e e s st e ee e e e e s s nnneneeeeeaeeeannns 20
4.4  Radiated SPUrioUS EMISSION ....ccoiiiiiiiiiiiiie ettt et e e et e e e e sbreee e 21
O I ES o) Y == T TN o =T LU o 2= o L 22
LI\ oo T U N =T g U=t oL T Lo =T -V o 24

Appendix A. Test Results of Conducted Test
Appendix B. Test Results of Radiated Test
Appendix C. Test Setup Photographs

TEL : 886-3-327-3456 Page Number 12 of 24
FAX : 886-3-328-4978 Issue Date . Sep. 27, 2023
Report Template No.: BU5-FGLTE96 Version 2.4 Report Version 1 03



e% FCC RADIO TEST REPORT Report No. : FG3712110

SPORTON LAB.

History of this test report

Report No. Version Description Issue Date

FG3712110 01 Initial issue of report Sep. 19, 2023

Revise section 3.4.1 and Appendix A1

FG3712110 02 This report is an updated version, replacing the report | Sep. 21, 2023
issued on Sep. 19, 2023.

Add EIRP power data

FG3712110 03 This report is an updated version, replacing the report | Sep. 27, 2023
issued on Sep. 21, 2023.
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Summary of Test Result
Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)

§2.1046 _

3.2 Conducted Output Power Reporting only -

RSS-192 8.6

3.3 §96.41 Peak-to-Average Ratio Pass -

3.4 §96.41 Effective Isotropic Radiated Power Pass -
§2.1049 _ . ,

35 Occupied Bandwidth Reporting only -
§96.41
§2.1051

3.6 Conducted Band Edge Measurement Pass -
§96.41
§2.1051 . L

3.7 Conducted Spurious Emission Pass -
§96.41

Frequency Stability for
3.8 §2.1055 Pass -
Temperature & Voltage

§2.1051 10.30 QB.

4.4 ) Radiated Spurious Emission Pass under the limit at
§96.41 7102.00 MHz

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented
against the regulation limits or in accordance with the requirements stipulated by the
applicant/manufacturer who shall bear all the risks of non-compliance that may potentially
occur if measurement uncertainty is taken into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement
Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test

assessments are declared by the manufacturer who shall take full responsibility for the

authenticity.

Reviewed by: Keven Cheng
Report Producer: Clio Lo
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG3712110

1 General Description

1.1 Product Feature of Equipment Under Test

Product Feature

Equipment Rugged 2 in 1 Android Tablet
Brand Name Zebra

Model Name ET65AW

FCCID UZ7ET65AW

EUT supports Radios application

WCDMA/HSPA/LTE/SG NR/NFC/GNSS
WLAN 1la/b/g/n HT20/HT40

WLAN 1lac VHT20/VHT40/VHT80/VHT160
WLAN 11ax HE20/HE40/HE80/HE160
Bluetooth BR/EDR/LE

HW Version Dv2

SW Version Al13

MFD 21JUN23

EUT Stage Identical Prototype

Remark: The EUT's information above is declared by manufacturer.

Specification of Accessories

Adapter Brand Name Zebra [Part Number |PWR-BGA15V45W-UC2-WW
Battery 1 Brand Name Zebra |Part Number |BT-000471-0020
Battery 2 Brand Name Zebra  [Part Number [BT-000471-0820

Supported Unit Used

in Test Configuration and System

USB TYPE C to 3.5mm

audio connector Brand Name Zebra  [Part Number [ADP-USBC-35MM1-01
3.5mm Earphone Brand Name Zebra [Part Number [HDST-35MM-PTVP-01
USB TYPE C Earphone |Brand Name Zebra |Part Number |HPST-USBC-PTT1-01
Headset Jumper Brand Name Zebra [Part Number |CBL-TC51-HDST35-01

TEL : 886-3-327-3456
FAX : 886-3-328-4978
Report Template No.: BU5-FGLTE96 Version 2.4
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

1.2 Product Specification of EQuipment Under Test

1.3

1.4 Testing Location

Product Specification is subject to this standard

Tx Frequency

3552.5 MHz ~ 3697.5 MHz

Rx Frequency

3552.5 MHz ~ 3697.5 MHz

Bandwidth

10 MHz / 20 MHz / 40 MHz

Maximum Output Power to Antenna

21.24 dBm

Antenna Type

<Ant. 3>: PIFA Antenna

Antenna Gain

5G NR n48: 0.93 dBi

Type of Modulation

Pl/2 BPSK / QPSK / 16QAM / 64QAM / 256QAM

Remark: The above EUT's information was declared by manufacturer. Please refer to Disclaimer in

report summary.

Modification of EUT

No modifications made to the EUT during the testing.

Test Site

Sporton International Inc. EMC & Wireless Communications Laboratory

Test Site Location

No.52, Huaya 1st Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.)
TEL: +886-3-327-3456
FAX: +886-3-328-4978

Sporton Site No.

FG3712110

Test Site No.

THO3-HY
Test Engineer Hank Chen and Luffy Lin
Temperature (C) 23.5~24.1
Relative Humidity (%) 48~52

Test Site

Sporton International Inc. Wensan Laboratory.

Test Site Location

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site No.

Sporton Site No.

03CH12-HY (TAF Code: 3786)

Test Engineer

Jesse Fan, Tim Lee and Wilson Wu

Temperature (C)

20~25

Relative Humidity (%)

50~60

Remark

The Radiated Spurious Emission test item subcontracted to Sporton
International Inc. Wensan Laboratory.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: TW1190 and TW3786

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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1.5 Applied Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

+ ANSI C63.26-2015

+ ANSI / TIA-603-E

+ FCC 47 CFR Part 2, 96

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

+ FCC KDB 940660 D01 Part 96 CBRS Eqpt v03

+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

+ FCC KDB 414788 D01 Radiated Test Site v01r01

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.

3. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168
D01 Power Meas. License Digital Systems v03r01 with maximum output power.

For radiated measurement, the measured emission level of the EUT was maximized by rotating the
EUT on a turntable, adjusting the orientation of the EUT and EUT antenna in three orthogonal axis (X:
flat, Y: portrait, Z: landscape), and adjusting the measurement antenna orientation, following C63.26

exploratory test procedures and only the worst case emissions were reported in this report.

Test
Bandwidth (MHz) Modulation RB #
Channel
Test Items Band —_
10 | 15 | 20 | 40 BPSK QPSK|[16QAM [64QAM [256QAM [ 1 (Half|Full | L | M [ H
Max. Output
n48 v - v \Y v v v v v v v v v |[v]v
Power
26dB and 99%
. n48 \Y - \Y \Y \Y \Y \Y v v v \Y
Bandwidth
Conducted
n48 \Y = \Y \Y \Y \Y \Y \Y \Y \Y v v \Y v
Band Edge
Peak-to-Average
) n48 = \Y \Y \Y \Y \Y \Y v \Y
Ratio
Conducted
Spurious n48 Y - Y v v v v v | Vv
Emission
E.LR.P n48 \Y = \Y \ \Y \Y \Y \Y \Y Max. Power
Frequency
i~ n48 - \Y \Y Y Y
Stability
Radiated
Spurious n48 Worst Case Y Y Y
Emission
1. The mark “v “ means that this configuration is chosen for testing
2. The mark “-“ means that this bandwidth is not supported.
The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious
emission test under different RB size/offset and modulations in exploratory test. Subsequently, only
Remark the worst case emissions are reported.
4. For radiated measurement, pre-scanned in two modes, DFT-s OFDM and CP OFDM. The worst
cases (DFT-s OFDM) were recorded in this report.
5. All the radiated test cases were performed with Battery 1.
6. All tests were performed on the MCC 310 using these settings.
7. One representative bandwidth is selected to perform PAR and frequency stability.
TEL : 886-3-327-3456 Page Number : 8 of 24
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2.2 Connection Diagram of Test System

120V acE0Hz
EUT
(Adapter)

L]

EUT

System Simulator

2.3 Support Unit used in test configuration

Item |Equipment Brand Name (Model No. FCCID |Data Cable |Power Cord

1, |System Anritsu MT8000A N/A N/A Unshielded, 1.8 m
Simulator

g, [|System Anritsu MT8821C N/A N/A Unshielded, 1.8 m
Simulator

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 886-3-327-3456 Page Number 19 of 24
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2.5 Frequency List of Low/Middle/High Channels

5G NR n48 Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 638000 641666 645332
40 Frequency 3570 3624.99 3679.98
Channel 637334 641666 646000

20 Frequency 3560.01 3624.99 3690
Channel 637000 641666 646332
10 Frequency 3555 3624.99 3694.98

TEL : 886-3-327-3456 Page Number : 10 of 24
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SPORTON LAB.

3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.1.1 Test Setup
3.1.2Conducted Output Power

|

System Simulator EUT

I

3.1.3EIRP, Peak-to-Average Ratio, Occupied Bandwidth, Conducted Band-Edge and
Conducted Spurious Emission

Power Divider
System Simulator - ") \

EUT

(ol

Spectrum Analyzer

3.1.4Frequency Stability

System Simulator

Thermal Chamber

3.1.5Test Result of Conducted Test

Please refer to Appendix A.
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3.2 Conducted Output Power

3.2.1Description of the Conducted Output Power Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to force

the EUT transmitting at maximum output power. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

3.2.2Test Procedures

1 The transmitter output port was connected to the system simulator.
2 Set EUT at maximum power through the system simulator.
3.  Select lowest, middle, and highest channels for each band and different modulation.
4 Measure and record the power level from the system simulator.
TEL : 886-3-327-3456 Page Number 112 of 24
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3.3 Peak-to-Average Ratio

3.3.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.3.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6
1. The EUT was connected to spectrum and system simulator via a power divider.
2.  Setthe CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated
with a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio

TEL : 886-3-327-3456 Page Number 113 of 24
FAX : 886-3-328-4978 Issue Date . Sep. 27, 2023
Report Template No.: BU5-FGLTE96 Version 2.4 Report Version 1 03



samonas. FCC RADIO TEST REPORT

3.4 EIRP

3.4.1Description of the EIRP Measurement

The EIRP of mobile transmitters must not exceed 23 dBm /10 megahertz for 5G NR n48.

The testing follows ANSI C63.26-2015 Section 5.2.5.5
According to KDB 412172 D01 Power Approach,

EIRP = PT + GT — LC, where

PT = transmitter output power in dBm

GT = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

: Maximum EIRP Maximum PSD
Device
(dBm/10 MHz) (dBm/MHz)
End User Device 23 n/a

Remark: Total channel power is complied with EIRP limit 23dBm/10MHz.

3.4.2 Test Procedures

The testing follows procedure in Section 5.2 of ANSI C63.26-2015 and KDB 940660 D01 Part 96 CBRS

Eqpt v03 Section 3.2(b)(2)

Determine the EIRP by adding the effective antenna gain to the measured average conducted power

level.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
Report Template No.: BU5-FGLTE96 Version 2.4
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3.5 Occupied Bandwidth

3.5.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

The occupied bandwidth shall not exceed the equipment’s channel bandwidth, which is declared by the

manufacturer.

3.5.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “—X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.
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3.6 Conducted Band Edge

3.6.1Description of Conducted Band Edge Measurement

The conducted power of any End User Device emission outside the fundamental emission (whether in

or outside of the authorized band) shall not exceed —13 dBm/MHz within 0 to B megahertz (where B is

the bandwidth in megahertz of the assigned channel or multiple contiguous channels of the End User

Device) above the upper CBSD-assigned channel edge and within 0 to B megahertz below the lower

CBSD-assigned channel edge. At all frequencies greater than B megahertz above the upper CBSD

assigned channel edge and less than B megahertz below the lower CBSD-assigned channel edge, the

conducted power of any End User Device emission shall not exceed —25 dBm/MHz. Notwithstanding

the emission limits in this paragraph, the Adjacent Channel Leakage Ratio for End User Devices shall
be at least 30 dB.

3.6.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1.

o o M wN

The EUT was connected to spectrum analyzer and system simulator via a power divider.

The band edges of low and high channels for the highest RF powers were measured.

Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
Beyond the 1 MHz band from the band edge, RBW=1MHz was used

Set spectrum analyzer with RMS detector.

The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.

For Adjacent Channel Leakage Ratio (ACLR) measurement,

1. The Adjacent Channel Leakage Ratio (ACLR) is the ratio of the average power in the assigned
aggregated channel bandwidth to the average power over the equivalent adjacent channel
bandwidth.

2. The option ACLR of spectrum analyzer is used and measures the ACLR ratio by setting
equivalent channel bandwidth.

3. The measured ACLR ratio shall be at least 30 dB.
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3.7 Conducted Spurious Emission

3.7.1Description of Conducted Spurious Emission Measurement

96.41 (e)(2)
The conducted power of any emissions below 3530 MHz or above 3720 MHz shall not exceed

-40dBm/MHz.

3.7.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
3. The middle channel for the highest RF power within the transmitting frequency was measured.
4.  The conducted spurious emission for the whole frequency range was taken.
5.  Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
6. Set spectrum analyzer with RMS detector.
7. Taking the record of maximum spurious emission.
8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
9.  The limit line is ~40dBm/MHz.
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3.8 Frequency Stability

3.8.1Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of primary

supply voltage to ensure that the fundamental emission stays within the authorized frequency block.

The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of the center

frequency

3.8.2Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1.
2.

The EUT was set up in the thermal chamber and connected with the system simulator.

With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.8.3Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was placed in a temperature chamber at 25+5° C and connected with the system
simulator.
2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
3.  The variation in frequency was measured for the worst case.
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SPORTON LAB.

4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup
For radiated emissions below 30MHz

! RX Antenna
Im

""" 1

1m

1;

i
¥

1
Metal Full Soldered Ground Plane

&)
2 Spectrum Analyzer / Receiver

System Simulator

For radiated emissions from 30MHz to 1GHz

R Antenna

Im

I
Metal Full Soldered Ground Plane

System Simulator

= .

Spectrum Analyzer [ Receiver
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For radiated test from 1GHz to 18GHz

Spectrum Analyzer / Receiver
System Simulator

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

==

o Spectrum Analyzer / Receiver
System Simulator

4.3 Test Result of Radiated Test

Please refer to Appendix B.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -

semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.
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4.4 Radiated Spurious Emission

4.4.1 Description of Radiated Spurious Emission Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least -40dBm / MHz .

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.4.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 7 and ANSI / TIA-603-E Section 2.2.12.

1. The EUT was placed on a turntable with 0.8 meter height for frequency below 1GHz and 1.5
meter height for frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.

3. The table was rotated 360 degrees to determine the position of the highest spurious emission.

4. The height of the receiving antenna is varied between 1m to 4m to search the maximum
spurious emission for both horizontal and vertical polarizations.

5. During the measurement, the system simulator parameters were set to force the EUT
transmitting at maximum output power.

6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

7. A horn antenna was substituted in place of the EUT and was driven by a signal generator.
Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.
EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
ERP (dBm) = EIRP - 2.15

8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
The limit line is ~40dBm/MHz
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5 List of Measuring Equipment
. L Calibration
Instrument Brand Name | Model No. Serial No. [Characteristics Date Test Date Due Date Remark
Jul. 28, 2023~ Conducted
Hygrometer Testo 608-H1 34893241 N/A Mar. 28, 2023 Mar. 27, 2024
Sep. 27, 2023 (THO3-HY)
Radio
L . Jul. 28, 2023~ Conducted
Communication Anritsu MT8000A 6272337370 N/A Oct. 28, 2022 Oct. 27, 2023
) Sep. 27, 2023 (THO3-HY)
Test Station
LTE FDD/TDD
Base . LTE-3CC Jul. 28, 2023~ Conducted
. Anritsu MT8821C 6262116725 Oct. 13, 2022 Oct. 12, 2023
Station(Measure) DLCA/2CC Sep. 27, 2023 (THO3-HY)
ULCA
Rohde & Jul. 22, 2023~ Radiation
Loop Antenna HFH2-722 100488 9 kHz~30 MHz | Sep. 20, 2022 Sep. 19, 2023
Schwarz Aug. 10, 2023 (03CH12-HY)
CBL 6111D & L
. Jul. 22, 2023~ Radiation
Bilog Antenna TESEQ 00800N1D01 | 37059 & 01 | 30MHz~1GHz | Nov. 10, 2022 Nov. 09, 2023
Aug. 10, 2023 (03CH12-HY)
N-06
SCHWARZBE Jul. 22, 2023~ Radiation
Horn Antenna BBHA 9120 D| 9120D-1328 | 1GHz~18GHz | Dec. 15, 2022 Dec. 14, 2023
CK Aug. 10, 2023 (03CH12-HY)
SCHWARZBE Jul. 22, 2023~ Radiation
Horn Antenna BBHA 9120 D[ 9120D-02294 | 1GHz~18GHz | Jun. 30, 2023 Jun. 29, 2024
CK Aug. 10, 2023 (03CH12-HY)
SHF-EHF Horn | SCHWARZBE Jul. 22, 2023~ Radiation
BBHA9170 00993 18GHz-40GHz | Nov. 24, 2022 Nov. 23, 2023
Antenna CK Aug. 10, 2023 (03CH12-HY)
SHF-EHF Horn | SCHWARZBE Jul. 22, 2023~ Radiation
BBHA9170 00994 18GHz-40GHz | Nov. 04, 2022 Nov. 03, 2023
Antenna CK Aug. 10, 2023 (03CH12-HY)
. Jul. 22, 2023~ Radiation
Preamplifier COM-POWER PA-103A 161241 10MHz~1GHz | Oct. 03, 2022 Oct. 02, 2023
Aug. 10, 2023 (03CH12-HY)
o ) Jul. 22, 2023~ Radiation
Preamplifier Agilent 8449B 3008A02375 | 1GHz~26.5GHz | May 23, 2023 May 22, 2024
Aug. 10, 2023 (03CH12-HY)
. E-INSTRUME |ERA-100M-18 Jul. 22, 2023~ Radiation
Preamplifier EC1900249 1GHz-18GHz | Dec. 21, 2022 Dec. 20, 2023
NT TECH LTD.| G-56-01-A70 Aug. 10, 2023 (03CH12-HY)
. Jul. 22, 2023~ Radiation
Preamplifier EMEC EM18G40G 060715 18GHz~40GHz | Dec. 07, 2022 Dec. 06, 2023
Aug. 10, 2023 (03CH12-HY)
Spectrum ) Jul. 22, 2023~ Radiation
Agilent N9010A MY53470118 | 10Hz~44GHz | Jan. 10, 2023 Jan. 09, 2024
Analyzer Aug. 10, 2023 (03CH12-HY)
WHKX12-108 . .
. o 1.2GHz High Jul. 22, 2023~ Radiation
Filter Wainwright [0-1200-15000 SN1 ) Mar. 14, 2023 Mar. 13, 2024
Pass Filter Aug. 10, 2023 (03CH12-HY)
-60SS
WHKX12-270 . L
. . 3GHz High Pass Jul. 22, 2023~ Radiation
Filter Wainwright |0-3000-18000 SN2 . Mar. 14, 2023 Mar. 13, 2024
Filter Aug. 10, 2023 (03CH12-HY)
-60ST
WHKX8-5872. . L
) o 6.75GHz High Jul. 22, 2023~ Radiation
Filter Wainwright |5-6750-18000 SN2 ) Mar. 14, 2023 Mar. 13, 2024
40ST Pass Filter Aug. 10, 2023 (03CH12-HY)
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) L Calibration
Instrument Brand Name Model No. Serial No. |[Characteristics Date Test Date Due Date Remark
HUBER + SUCOFLEX Jul. 22, 2023~ Radiation
RF Cable 803951/2 | 9kHz~30MHz | Mar. 07, 2023 Mar. 06, 2024
SUHNER 102 Aug. 10, 2023 (03CH12-HY)
HUBER + SUCOFLEX Jul. 22, 2023~ Radiation
RF Cable 0058/126E | 30MHz~18GHz | Dec. 20, 2022 Dec. 19, 2023
SUHNER 126E Aug. 10, 2023 (03CH12-HY)
HUBER + SUCOFLEX Jul. 22, 2023~ Radiation
RF Cable 505134/2 | 30MHz~40GHz | Dec. 20, 2022 Dec. 19, 2023
SUHNER 102 Aug. 10, 2023 (03CH12-HY)
HUBER + SUCOFLEX Jul. 22, 2023~ Radiation
RF Cable 803953/2 | 30MHz~40GHz | Dec. 20, 2022 Dec. 19, 2023
SUHNER 102 Aug. 10, 2023 (03CH12-HY)
Jul. 22, 2023~ Radiation
Antenna Mast EMEC AM-BS-4500-B N/A 1m~4m N/A N/A
Aug. 10, 2023 (03CH12-HY)
Jul. 22, 2023~ Radiation
Turn Table EMEC TT2000 N/A 0~360 Degree N/A N/A
Aug. 10, 2023 (03CH12-HY)
. Jul. 22, 2023~ Radiation
Software Audix E3 6.2009-8-24| RK-000989 N/A N/A N/A
Aug. 10, 2023 (03CH12-HY)
) Rohde & Jul. 22, 2023~ Radiation
Signal Generator SMF100A 101107 100kHz~40GHz | Jan. 11, 2023 Jan. 10, 2024
Schwarz Aug. 10, 2023 (03CH12-HY)
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6 Measurement Uncertainty
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHZz)
Measuring Uncertainty for a Level of 307 dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 363 dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 414 dB
Confidence of 95% (U = 2Uc(y)) '
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Appendix A. Test Results of Conducted Test

Conducted Output Power(Average power) and EIRP
NR n48 Maximum Average Power [dBm] (GT - LC = 0.93 dB)
BW[MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm) EIRP(W)
10 1 1 21.00 21.20 20.66
10 1 22 21.02 21.21 20.67
10 12 6 AT 21.06 21.24 20.70
10 1 0 20.54 20.75 20.12
10 1 23 20.41 20.67 20.15
10 24 0 20.57 20.73 20.15 2917 0.1648
10 1 1 20.95 21.18 20.59
10 1 22 21.06 21.13 20.52
10 12 6 e 21.02 21.22 20.69
10 1 0 19.97 20.19 19.57
10 23 19.95 20.13 19.55
10 24 0 20.04 20.23 19.71
10 1 1 16-QAM 20.16 20.35 19.80
10 1 1 64-QAM 18.62 18.85 18.26 21.28 0.1343
10 1 1 256-QAM 16.22 16.41 15.86
Limit EIRP < 23dBm/10MHz Result Pass
NR n48 Maximum Average Power [dBm] (GT - LC = 0.93 dB)
BW[MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm) EIRP(W)
20 1 1 17.08 17.15 16.68
20 1 49 17.02 16.98 16.54
20 25 12 A 17.15 17.12 16.61
20 1 0 20.52 20.43 20.27
20 1 50 20.58 20.50 20.04
20 50 0 17.05 17.08 16.58 21 51 0.1416
20 1 1 17.10 16.92 16.68
20 1 49 17.02 16.97 16.55
20 25 12 e 17.12 17.01 16.56
20 1 0 20.13 19.95 19.71
20 50 20.03 19.98 19.58
20 50 0 17.08 17.10 16.60
20 1 1 16-QAM 16.27 17.12 16.72
20 1 1 64-QAM 16.24 17.05 16.83 18.05 0.0638
20 1 1 256-QAM 16.29 16.14 15.91
Limit EIRP < 23dBm/10MHz Result Pass

Total EIRP power is less than partial EIRP limit 23 dBm/10MHz.
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NR n48 Maximum Average Power [dBm] (GT - LC = 0.93 dB)

BW [MHz] | RBSize | RB Offset Mod Lowest Middle Highest | EIRP (dBm) EIRP(W)
40 1 1 10.85 17.26 10.41
40 1 104 10.84 17.12 10.23
40 50 25 R 10.72 17.27 10.32
40 1 0 20.78 20.76 20.56
40 1 105 20.75 20.58 20.36
40 100 0 10.72 17.24 10.31 21.71 0.1483
40 1 1 10.78 17.19 10.42
40 1 104 10.85 17.04 10.22
40 50 25 QPSK 10.73 17.21 10.33
40 1 0 20.34 20.26 20.01
40 1 105 20.33 20.15 19.84
40 100 0 10.74 17.28 10.32
40 1 1 16-QAM 10.33 17.37 10.07
40 1 1 64-QAM 10.33 17.28 9.95 18.30 0.0676
40 1 1 256-QAM 10.00 16.43 9.59
Limit EIRP < 23dBm/10MHz Result Pass

Total EIRP power is less than partial EIRP limit 23 dBm/10MHz.
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FAX . 886-3-328-4978

FR1 n48
EIRP Power
Mode 5G n 48 : Conducted Power (dBm/10MHz)
BW 10MHz 20MHz 40MHz
Mod. BPSK QPSK 16QAM BPSK QPSK 16QAM BPSK QPSK 16QAM
Lowest CH 21.24 21.06 20.09 16.85 17.00 16.27 10.91 10.82 10.46
Middle CH 21.13 21.12 20.19 16.80 17.03 17.07 17.06 16.92 17.15
Highest CH 20.63 20.67 19.75 16.64 16.84 17.10 10.29 10.40 10.03
BW 10MHz 20MHz 40MHz
Mod. 64QAM | 256QAM - 64QAM | 256QAM - 64QAM | 256QAM -
Lowest CH 18.54 16.34 - 16.20 16.33 - 10.10 9.75 -
Middle CH 18.88 16.24 - 16.99 16.21 - 17.32 16.34 -
Highest CH 18.09 15.75 - 17.04 15.95 - 9.88 9.62 -
Mode 5G n 48 : EIRP Power (dBm/10MHz)
BW 10MHz 20MHz 40MHz
Mod. BPSK QPSK | 16QAM | BPSK QPSK | 16QAM | BPSK QPSK | 16QAM
Lowest CH 22.17 21.99 21.02 17.78 17.93 17.20 11.84 11.75 11.39
Middle CH 22.06 22.05 21.12 17.73 17.96 18.00 17.99 17.85 18.08
Highest CH 21.56 21.6 20.68 17.57 17.77 18.03 11.22 11.33 10.96
BW 10MHz 20MHz 40MHz
Mod. 64QAM | 256QAM - 64QAM | 256QAM - 64QAM | 256QAM -
Lowest CH 19.47 17.27 - 17.13 17.26 - 11.03 10.68 -
Middle CH 19.81 17.17 - 17.92 17.14 - 18.25 17.27 -
Highest CH 19.02 16.68 - 17.97 16.88 - 10.81 10.55 -
Antenna Gain 0.93 dBi
Limit 23dBm / 10MHz
Result Pass
TEL : 886-3-327-3456 Page Number . A2-1 of 105
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5G n 48/ 10MHz 5G n 48 / 20MHz

Lowest Channel / 10MHz / 1RB1 / BPSK Lowest Channel / 20MHz / 1RB1 / BPSK

MultiView =  Spectrum - MultiView = Spectrum
Raf Level 20008 Ofset 11,0248 = ROW 100Kz s Roflevel J000dBm Ot 11008 = RIW 200Kz

- a 3008 ® SWT 100 ® VBW 300kH: _Mode Sweep - an 3048 ® SWT 100 ® VBW 500kH:  Mode Sweep
1ACIR 1 ACR
L 0 .
10 it

— e T e | m— e S —
Tl (Ref) 10,000 MHz 21.24 dBm Tl {Ref) 20,000 MHz 16.85 dBm
Ta Total 2.2 dBm Tx Total 16.85 dBm.
- R ey — R
03:50:15 BM 08/21/2023 03:47:23 B 09/22/2023
Middle Channel / 10MHz / 1RB1 / BPSK Middle Channel / 20MHz / 1RB1 / BPSK
MultiView Spectrum MultiView Spectrum
T e e e e o T e o
e e s | e e e o s oo
™ 0 T
. f

: l :

s o o o | [erames o o o
Tl (Ref) 10.000 MKz 21.13 dBm Tl {Ref) 20,000 MHz 16.80 dBm
T Total .13 dBm T Total 16.80 dBm
- R ey — R
04:34:58 P 08/21/2023 03:44:35 P 09/22/2023
Highest Channel / 10MHz / 1RB1 / BPSK Highest Channel / 20MHz / 1RB1 / BPSK
MuttiView Spectrum MultiView Spectrum
e = e =
e oy et | e e T B
i

. £ 1A _ [

T : T i

W it L,\ij ™| - I UV R of SR || P S

~ e P N
|CF 3.694 98 GHz 1001 pts. .0 MHz/ Span 20.0 MHz |CF 3.69 GHz 1001 pts. .0 MHz/ Span 40.0 MHz
2 Result Summar None 2 Result Summar None
1 2063 dBm T fRef) 20.000 Mt 16.64 dBm
T Total 2063 dBm Tx Total 16.64 dBrm
mw mwn
ot NN s RS ot EEMEN o RS
03:55:07 B 08/21/2023 03:50:54 B 09/22/2023
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5G n 48 / 40MHz

Lowest Channel / 40Hz / 1RB1 / BPSK

MuttiView =  Spectrum
Ref Level 2000  Offset 11,0008 = REW 500Kz 6

= At 3045 ® SWT__100ms & VBW 1 Miz _Mode Sweep Count 100/100

1ACR 1R Avg

0
[cF 357 6He 1001 pts .0 e/ Span 80.0 MHz
2 Result Summar Hone
Tl (Ref) 40,000 bz 1091 dBm
T Total 1097 dBm
by EANNNNNER e

©63:58:27 M 08/22/2023

Middle Channel / 40MHz /1RB1/BPSK

MuttiView =  Spectrum
Ref Level 2000  Offset 11,0008 = REW 500Kz 6

= At 3045 ® SWT__100ms & VBW 1 Miz _Mode Sweep Count 100/100

1ACR 1R Avg

2 }
» |
40 gBerv 4 \
j'\‘
50 dBy— —ft e -
0 i
[cF 62499 6 1001 pts 0wy Span 80,0 Mz
2 Result Summa None
Tl (Ref) 40.000 MHz 17.06 dBm
Tx Total 17.06 dBm

63:55:54 BM 08/22/2023

Highest Channel / 40MHz /1RB1/BPSK

MultiView =  Spectrum .

RefLevel 30.00dBm  Offset 110048 = REW 500 kiz 6l
- an 3000 ® SWT_ 100ms ® VBW 1Mz Mode Sweep Count 100/100
1 ACLR 1Rm Avg

T

» ]
1
* I
40 8
501 — = S E— -
0 b
|CF 3.679 98 GHx 1001 pts. .0 MHz/ Span 80.0 MHz

2 Result Summar None

Tal [Ref) 40.000 MHz 10.29 dBm
Ta Total 10.25 dBm

M
Ready ——— E i

04:05:44 BM 09/22/2023
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5G n 48 / 10MHz

Lowest Channel / 10MHz / 1RB1 / QPSK

Lowest Channel / 10MHz / 1RB1 / 16QAM

MultiView *  Spectrum

MultiView * Spectrum

RefLevel 3000Bm  Offset 11,0038 = REW 100 kHz @ Reflevel 3000 B Offset 11,0008 = REW 100 kHz saL
- g 310 ® SWT__ 100ms = VBW 30tz Mode Swoep Coura 100/100 [ = et 3008 = SWT_100ms = VBW 30z Mode Swoep Count 100/100
148 1Rim Avg
n ™ ™
10
0 dBer \ 0 dBen- \
/1N . AN
2 P
30 d6im \ 30 dBr \
T i . :
7 o= f
A »\[\ J P AV A |
o 50 /
S ity ™
...... = - -
|CF 3.555 GHx 1001 pts. 0 MHz/ Span 20.0 MHz | | |CF 3.555 GHz 1001 pts. 0 MHz/ Span 20.0 MHz
2 Result Surmmas Nane 2 Result Summa: Nane
Tal (Ref) 10.000 Miz 21.06 dim Txl (Ref) 10.000 MHz 2005 dm
TaTotal 06 dBm T Total m
L men L me
e NI NEED w2 MO
10:27:26 A 0942772023 10:16i24 An 09/27/2023
MultiView *  Spectrum MultiView =  Spectrum .
RefLevel 3000Bm  Offset 11,0038 = REW 100 kHz @ Reflevel 3000 B Offset 11,0008 = REW 100 kHz saL
- g 310 ® SWT__ 100ms = VBW 30tz Mode Swoep Coura 100/100 [ = et 3008 = SWT_100ms = VBW 30z Mode Swoep Count 100/100
n L L
o N
0 dBer k 0 dBen- \
/1N . /1N
- \ 20
\ \
30 d6im X \ 30 dBr \
L "v»\'\/\ ] l A pd }{
i 50 .
o { — ]
B vy (N S N P e A
60 -
|CF 3.623 99 GHz 1001 pts. 0 MHz/ Span 20.0 MHz | | [CF 3.62499 GHx 1001 pts. 0 MHz/ Span 20.0 MHz
2 Result Surmmas Nane 2 Result Summa: Nane
Tal (Ref) 10.000 Miz 21.12d8m Txl (Ref) 10.000 MHz 2015 dim
TaTotal 12 dBm T Total m
ety DN o 2ET ey I, PREE
10:09:48 A 03/27/2023 10110199 an 09/27/2023
MultiView = Spectrum MultiView = Spectrum
Retlevel 3000dim  Ofiset 11,0045 = RBW 100 k2 sa RefLevel 3000 dom  Ofset 11,0008 = RBW 100Kz st
- s 308 & SWI_ 100ms = VBW 3004z Mode Sweep count 1001100 [ = At 3008 = SWT_100ms = VBW 300k Mode Sweep Count 100/100
1AcR TRun g
20 ™ ™
10 A
0 dtr \ 0 dr
10
[ \\ . / \\
30 d6im \ 30 dBor
; & | \
“©
M J M |
- 7 f 50 - e
S SURNTU S—| | :
(IR 1001 p1s 0 mz/ Span T0.0WiE | | (GF3.69956 6 1001 p1s 0 mz/ Span 20,0 S
2 Result Summa Nons 2 Result Summa Nons
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Tonl m T Toral .75 dBm
T T T

s

10:19:00 MM 09/27/2023
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5G n 48 / 10MHz

Lowest Channel / 10MHz / 1RB1 / 64QAM

Lowest Channel / 10MHz / 1RB1 / 256QAM

MultiView *  Spectrum - MultiView =  Spectrum .
RefLevel 3000 m  Offet 11,00  ROW 100 kb sa RefLevel 3000 d8m  Offset 11,0008 = RIW 100 ks sa
- an 3009 = SN 100ms = VBW 30 iz Mode Swesp Count 1001100 = e 3008 = SWT_100ms = VW 30 iz Mode Sweep Count 1007100
1 AR 1R g
0 1 T
10, -
0 dBerr \ 0 dBer \
/ \ i / \
20
-40
R A | i \. [
% o e A
s S~ A ] . 1/
SV SN ar: _
|CF 3.555 GHz 1001 pts. 0 MHz/ Span 20.0 MHz | | |CF 3.555 GHz 1001 pts. 0 MHz/ Span 20.0 MHz
2 Result Surmman None 2 Result Summa None
Tal (Ref) 10,000 MHz 1854 dBm Txl [Ref) 10000 MHz 16.34 dBm
Tx Total 18.54 dBm Tx Total 16.34 dBm
hy — TR h I o RO

10:15:51 MM 09/27/2023

e

10:34:48 AN 09/27/2023

Middle Channel / 10MHz / 1RB1 / 64QAM

Middle Channel / 10MHz / 1RB1 / 256QAM

MultiView Spectrum - MultiView Spectrum
Rt 3000 Ot 1048 = W o0 @ Rttt 00005 Ofe 110008 = RN 0 @
chn e ST iobms o VI 0l bede Suees ot 100710 | @ s 008 = SUT 0bms = VIW 301 _Hode sweep P
Lia g
0 1 T
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0 dBerr \ 0 dBer \
7\ . /1N
. 20
£ 40
" { L [
L . . ML
| i — e - et ——
=
|CF 3.624 99 GHz 1001 pts. 0 MHz/ Span 20.0 MHz | | |CF 3.624 99 GHz 1001 pts. 0 MHz/ Span 20.0 MHz
2 Result Surmman None 2 Result Summa None
Tal (Ref) 10.000 MHz 18.88 dBm Txl [Ref) 10000 MHz 16.24 dBm
Tx Total 18.88 dBm Tx Total 16.24 dBm
emwn emen
e MR ey — 2 TREE

10:12:26 MM 09/27/2023

10:13:12 AN 09/27/2023

Highest Channel / 10MHz / 1RB1 / 64QAM

Highest Channel /10MHz / 1RB1 / 256QAM

- o
e IO = T EEEOC =
e O e Frrm |l o T e e
20 1 T
"
0 dBery \ 0 dBen- \\
. / l\
1\ . ;
. | . \ [
Wit 50 f
=
|CF 3.694 98 GHz 1001 pts. 0 MHz/ Span 20.0 MHz | | [CF 3.684 98 GHz 1001 pts. 0 MHz/ Span 20.0 MHz
2 Result Summas None 2 Result Summa: None
Tl (Ref) 10,000 MHz 18.09 dBm Tal (Ref) 10.000 MHz 15.75 dBm
Tx Total 18.09 dBm Tx Total 15.75 dBm
festy  INENENNEN  nan ety NN 0 TRET

nanaz
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5G n 48 / 20MHz

Lowest Channel / 20MHz / 1RB1 / QPSK

Lowest Channel / 20MHz / 1RB1 / 16QAM

MultiView *  Spectrum - MultiView =  Spectrum .
RefLevel 3000 B Offset 11,0008 = REW 200 kHz @ Reflevel 3000 B Offset 11,0008 = REW 200 kHz saL
- an 310 ® SWT__100ms = VBW 500tz _Mode Swoep Coura 100/100 [ = et 3008 = SWT_100ms = VBW 500tz Mode Swoep Count 100/100
148 1Rim Avg
20 1 1
0 il I}
0 dBer / \ 0 dBen- ’ \
. } i J[
7 2
30 d6im 30 dBr
n 0 | | I
7 i EmA f
- 4 50 dgy
[ S P— NS | | W2 NS A /I A I i U RO O | N N R
- @
|CF 3.56001 GHz 1001 pts. 0 MHz/ Span 40.0 MHz | | [CF 3.56001 GHx 1001 pts. 0 MHz/ Span 40.0 MHz
2 Result Surmmas Nane 2 Result Summa: Nane
Tal (Ref) 20,000 Miz 17.00 dBm Txl (Ref) 20000 Miz 16.27 dBm
Tx Total 17.00 dBm Tx Total 16.27 dBm
P ety DN, PREE
g+ -

10:29:44 MM 09/27/2023

0y

10:30:58 AN 09/27/2023

Middle Channel / 20MHz / 1RB1 / QPSK

Middle Channel / 20MHz / 1RB1 / 16QAM

MultiView *  Spectrum

MultiView *  Spectrum .|

RefLevel 3000 Offset 11,0008 = REW 200 kHz saL RefLevel 3000 i Offset 11,0005 = RSW 200 kHz st
- A 3008 @ SWT__ 100ms = VBW sapktz_Mode Sweep Count 1001100 | = an 3008 = SWT__100ms ® VBW sapkiz_Mode Sweep Court 100/100
20 1 1
w 1l [\
0 dBer / \ 0 dBen- f ‘
/ i /
o) /
30 dBir 30 dti \
A Y 0
N \\”\ | ‘ ) I\M\ [ ‘
% 50 I
. I T ~ Y Bl [ || . P - [ N || P . -
&
|CF 3.623 99 GHz 1001 pts. 0 MHz/ Span 40.0 MHz | | [CF 3.62499 GHx 1001 pts. 0 MHz/ Span 40.0 MHz
2 Result Surmmas Nane 2 Result Summa: Nane
Txl (Ref) 20,000 MHz 17.03 dBm Txl [Ref) 20,000 MHz 17.07 dBm
Tx Total 17.03 dBm Tx Total 17.07 dBm
T T
weet NENNN o MRED Rty NNNNN o TR
10:20:12 A 03/27/2023 10:27119 M 09/27/2023
MultiView = Spectrum MultiView = Spectrum
RefLevel 3000 Offset 11,0045 = RBW 200 kHz sa Reflevel 000 ctm  Offe 11,0008 = RBW 200 kHz saL
- an 3008 ® SWT 100 ms = VBW 500 khz_ Mode Sweep Count 1007100 [ = et 308 ® SWT__100ms = VBW 500 khz_ Mode Sweep Count 100/100
1AaR 1R Avg

i

\ :

i
30 abm 30 B
& I ) A f
e sn + e
AU R RO || N R E— N || PN R W
&

G 1001 pts 0 MHz/ Spon 40.0 Wi | | |G 3,63 Ghz 1001 pts 0 MHz/ Span 40.0 WAz
2 Result Summa None 2 Result Summa None

Tl (Ref] 20,000 MHz 16.84 dBm Tx (Ref) 20,000 MHz 17.10dBm

T Total 16.84 dBm Ta Total 17.10 dBm

o mmwn
* Diasan

Ready I

10:38:13 MM 09/27/2023

- moen
< Doans

Ready I

10:37:53 AN 09/27/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3712110

5G n 48 / 20MHz

Lowest Channel / 20MHz / 1RB1 / 64QAM

Lowest Channel / 20MHz / 1RB1 / 256QAM

MultiView *  Spectrum - MultiView =  Spectrum .
RefLevel 3000 B Offset 11,0008 = REW 200 kHz @ Reflevel 3000 B Offset 11,0008 = REW 200 kHz saL
- an 3008 @ SWT__ 100ms = VBW sapktz_Mode Sweep Count 1001100 | = an 3008 = SWT__100ms ® VBW sapkiz_Mode Sweep Court 100/100
1AQR 1Rim Avg
20 T 1
© f i}
0 dBer / \ 0 dBen- / \
jl i }
/ o) f
30 dBir 30 dti
\ f . [ A
cad »
_ - [ || P A - N _—— [ || VN A
&
|CF 3.56001 GHz 1001 pts. 0 MHz/ Span 40.0 MHz | | [CF 3.56001 GHx 1001 pts. 0 MHz/ Span 40.0 MHz
2 Result Surmmas Nane 2 Result Summa: Nane
Tal (Ref) 20,000 Miz 16.20 dBm Txl (Ref) 20000 Miz 16.33 dBm
Tx Total 16.20 dBm Tx Total 16.33 dBm.

., WBEn
o Fadne

10:31:58 MM 09/27/2023

P
< Tromas

10:33:29 AN 09/27/2023

Middle Channel / 20MHz / 1RB1 / 64QAM

Middle Channel / 20MHz / 1RB1 / 256QAM

MultiView Spectrum MultiView Spectrum
Reflevel 3000dBm et 1100, = RBW 2001 s Reflevel 50008 Offet 11008 = RBW 2001 sa
= 26 ® SNT_ i00ms & VOW 500k _bode Sneep Count 107100 [ o a0 26 © WY 100ms & VIW 500k _Mode Sneep Count 1007100
20 1 1
© i f
!
0 dBer / \ 0 dBen- f \
/ . /
20
30 dtm 3048
AN i . " f
“ 50 F
- — NS || P A B | DU | | V7 N IS )
w
|CF 3.623 99 GHz 1001 pts. 0 MHz/ Span 40.0 MHz | | [CF 3.62499 GHx 1001 pts. 0 MHz/ Span 40.0 MHz
2 Result Surmmas Nane 2 Result Summa: Nane
Tal (Ref) 20,000 MHz 16.99 dBm Txl [Ref) 20,000 Mz 16.21 dBm
Tx Total 16.99 dBm Tx Total 16.21 dBm
T T
e - R e - TRET
10:25:31 AM 09/27/2023 10:24:13 AM  09/27/2023
MultiView = Spectrum MultiView = Spectrum
Nefleved 3000c0m  Ofe 110005 @ 1B 2001t @ Neflevel 30006 Ofet 110000 © 8 2001t s
™ 308 & ST 100ms & VBW 500 Mode Swecp count 1007100 [ @ 208 SWE 100ms & VBW 500 Mode Sweep Count 1007100
20 i} T
. fi f
0 dBery / \ 0 dBen- {\
/ . /
20,
7
30dbim 30dm
LN N . A A
Pd " o -
A NN || VN N R R . I e 1T e T
w
|CF 3.69 GHz 1001 pts. 0 MHz/ Span 30.0 MHz | | |CF 3.68 GHz 1001 pts. 0 MHz/ Span 40.0 MHz
2 Result Summas None 2 Result Summa: None
Tl (Ref) 20,000 MHz 17.04 dBm Tl (Ref) 20,000 MHz 15.95 dBm
Tx Total 17.04 dBm Tx Total 15.95 dBm
—e=

Ready I

ndniss

10:36:58 MM 09/27/2023

- moen
“ Tionaus

Ready I

10:34146 AN 09/27/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3712110

5G n 48 / 40MHz

Lowest Channel / 40MHz / 1RB1 / QPSK

Lowest Channel / 40MHz / 1RB1 / 16QAM

MultiView *  Spectrum

MultiView * Spectrum

RefLevel 3000Bm  Oftet 11,008 = RBW 500 ke sa RefLevel 3000 d8m  Offet 11,0048 = RIW 500 ke sa
- g 10 ® SWT__100ms = VBW 1 Wiz Mode Swoep Coura 100/100 [ = et 008 = SWT_100ms = VBW 1Mz Mode Swoep Count 100/100
20 T T
10 .
0 dBer I 0 dBen-
" |‘
_ I " |
30 d6im \ 30 dBr \
i 0
It I ] i
E - — ke 1 50 ——— — t f
@
|CF 3.57 GHz 1001 pts. 0 MHz/ Span 80.0 MHz | | [CF 3.57 GHz 1001 pts. 0 MHz/ Span 80.0 MHz
2 Result Surmmas Nane 2 Result Summa: Nane
Tal (Ref) 40,000 MHz 10.82 dBm Txl (Ref) 40,000 MHz 10.36 dBm
Tx Total 10.82 dBm Tx Total 10.46 dBm
ey — RO A e+
10:50:30 A 03/27/2023 10150103 mn 09/27/2023
MultiView *  Spectrum MultiView =  Spectrum .
RefLevel 3000Bm  Oftet 11,008 = RBW 500 ke sa RefLevel 3000 d8m  Offet 11,0048 = RIW 500 ke sa
- g 10 ® SWT__100ms = VBW 1 Wiz Mode Swoep Coura 100/100 [ = et 008 = SWT_100ms = VBW 1Mz Mode Swoep Count 100/100
20 1 1
o ‘ﬂ i
0 dBer f \ 0 dBen- ! \
JI \ i f 1
- 2
30 d6im 30 dBr
] i I ﬂ
0
i /l
; / | W / |
@
|CF 3.623 99 GHz 1001 pts. 0 MHz/ Span 80.0 MHz | | [CF 3.62499 GHx 1001 pts. 0 MHz/ Span 80.0 MHz
2 Result Surmmas Nane 2 Result Summa: Nane
Tal (Ref 0,000 Mz 16.92 dBm Tl (Re) 40000 Witz 17.15 dBm
Tx Total 16.92 dBm Tx Total 17.15 dBm
L mean o me
P ety DN, PREE

10:41:02 MM 09/27/2023

10:42:24 AN 09/27/2023

Highest Channel / 40MHz / 1RB1 / QPSK

Highest Channel / 40MHz / 1RB1 / 16QAM

- o
e IO = T RO =
R O T e |l e T A e e
20 T T
"
0 dBery ﬂ 0 dBen- (\
w i
[ N |
A & 2
Y I ) I
= - h————— 1 | S04t - —— — S— - T
w
|CF 3.679 98 GHz 1001 pts. 0 MHz/ Span §0.0 MHz | | |CF 3.679 98 GHz 1001 pts. 0 MHz/ Span 80.0 MHz
2 Result Summas None 2 Result Summa: None
Tl (Ref) 40,000 MH2 10.40 dBm Tal (Ref) 40,000 MHz 10.03 dBm
Tx Total 10.40 dBm Tx Total 10.03 dBm
festy  INENENNEN 4 ety WM 0 TR

nsans

10:52:18 &M 09/27/2023

10:54105 AN 09/27/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3712110

5G n 48 / 40MHz

Lowest Channel / 40MHz / 1RB1 / 64QAM

Lowest Channel / 40MHz / 1RB1 / 256QAM

MultiView *  Spectrum

MultiView * Spectrum

RefLevel 3000 dBm  Ofiet 11005 = REW 50 ke - Beflevel 30006 Ofset 1100dB = REW 50 ke s
™ 000 & NT  100ms = VEW 1 Wy ode Sweep Caurt 1007100 | = e 308 = T 100ms = VEW 1 Wy ode Sweep Coun 1007100
20 T T
"
0 dBer {\ 0 dBen- (\
T l 10 T %‘
; | 2 |
30 a5 \ 30 b \
40 +
J i i i
| =* . T ¥ ,"D @ — S T J
@
|CF 3.57 GHz 1001 pts. 0 MHz/ Span 80 0 MHz |CF 3.57 GHz 1001 pts. 0 MHz/ Span 80.0 MHz
2 Result Surmmas Nane 2 Result Summa: Nane
Tal (Ref) 40,000 MHz 10.10 dBm Txl [Ref) 40000 MHz 9.75 dBm
Tx Total 10.10 dBm Tx Total 9.75 dBm

10:48:58 MM 09/27/2023

T
o Mo

10:47:18 AN 09/27/2023

Middle Channel / 40MHz / 1RB1 / 64QAM

Middle Channel / 40MHz / 1RB1 / 256QAM

MultiView *  Spectrum

MultiView * Spectrum

T S S EDOSTCT o e EmEEOTICT =
e SO R (e ] | BT o M e R T T
20 1 1
N i f|
0 dBer ‘ \ 0 dBen- / \
_ I | N |
_“ F\ 0, v ﬁ\
_ / i Al . Il il
a
|CF 3.623 99 GHz 1001 pts. 0 MHz/ Span 80 0 MHz |CF 3.624 99 GHx 1001 pts. 0 MHz/ Span 80.0 MHz
2 Result Surmmas Nane 2 Result Summa: Nane
Txl [Red) 40,000 MHz 17.32 dBm Tx1 [Ref) 40,000 MHz 16.34 dBm
Tx Total 17.32 dBm Tx Total 16.34 dBm
e =
Resty [ Soda01 Resty [ 4

10:44:01 MM 09/27/2023

10:44:34 AN 09/27/2023

Highest Channel / 40MHz / 1RB1 / 64QAM

Highest Channel /A0MHz / 1RB1 / 256QAM

MultiView - Spectrum MultiView = Spectrum
Reflovel 30000Im  Oftset 11,0008 = REW 500Kz sa RefLevel 3000 dBm  Offset 11,0008 = RBW 500 ki sl
- a 308 SWT__100ms & VBW 1 hz _Mode Sweep Count 1001100 [ @ au 308 @ SWI__100ms @ VBW 1 hHz _Mode Sweep Count 100/100
1 Ace 1Ron g
0 1 1
10
0 B {\ 0 dBenr /’\
10 T |L
[ . J
30 b \ 30 dbior \
40
) i B i
— | S | S——— - 50 — 7 —— — © —
&
|CF 3.679 98 GHz 1001 pts 0 MHz/ Span §0.0 MHz | | |CF 3.679 98 GHz 1001 pts 0 MHz/ Span 80.0 MHz
2 Result Summas None 2 Result Sum ma: None
Tal (ef 40,000 Mz 988 dBm Tl (e 30,000 Wiz 9,62 dbm
T Tonal 988 dBm T Toral 951 dBm
festy  INENENNEN s ety N 0 RET

10:54:38 MM 09/27/2023

10:55:32 AN 09/27/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamran 1as. FCC RADIO TEST REPORT Report No. : FG3712110
Peak-to-Average Ratio
Mode FR1 n48 / 20MHz / DFT-S OFDM
Mod. PI/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 472 5.52 6.48 6.66 PASS
Mode FR1 n48 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.88 PASS
TEL : 886-3-327-3456 Page Number : A2-10 of 105

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Ref Level 3000 dBm  Offset A00dE * AnBW 30 MHz RefLevel 3000 aBm  Offset 40005 = AnBW 20 MHz
- A 008 MessTime 1 ms - Att g8 MeasTime Tms
c
1E02: N 1E0] -

3 i

tE0s | TEos :

| |
\

w
s i P 3100 || TSR i
2 Result Summa Samples: 20000 2 Result Summs Samples: 20000 I
16.95 dBm. 22.22 dBm 5.27 dB 2.08 dB 3.56 dB 4.72 4B 5.24 = 16.88 dBm 22.72 dBm 5.84 dB 254 dB 4.74 4B 552 dB 5.
02:59:11 MM 08/25/2023 02:58:51 PM 08/25/2023
Ref Level 3000 dBm  Offset A00dE * AnBW 30 MHz RefLevel 3000 aBm  Offset 40005 = AnBW 20 MHz
- A 008 MessTime 1 ms - Att g8 MeasTime Tms
— i
. e
1E04 "‘ 1E04: \
| il
1E- \
s i P 3100 || TSR i
2 Result Summa Samples: 20000 2 Result Summs Samples: 20000 I
16.80 dBm 23.84 dBm 7.04 dB 2.84 4B 52248 6.48 dB 6.80 4B = 16.84 dBm 24.86 dBm 8.02 dB 2.56 dB 5.34 dB .66 dB 7.68 dB
02:58:31 MM 08/25/2023 02:58:12 M 08/25/2023
e oot ot ot

1E02.

(CF 3.62489 GH:

Mean Pwr + 20,00 dB
2 Result Summs Samples: 20000
- 1634 dBm 24.78 dBm 843 dB 250 d8 54848 6,58 9B 814d
02:57:49 PM 09/25/2023

TEL : 886-3-327-3456
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seamancas. FCC RADIO TEST REPORT

Report No. : FG3712110

26dB Bandwidth

Mode FR1 n48 : 26dB BW(MHz) / DFT-S OFDM
BW 10MHz 15MHz 20MHz 30MHz 40MHz 50MHz 60MHz 70MHz
Mod. P1/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK
Middle CH 9.51 - 19.10 - 38.36 - - -
BW 80MHz 90MHz 100MHz
Mod. P1/2 BPSK | PI/2 BPSK | PI/2 BPSK
Middle CH - - -
Mode FR1 n48: 26dB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 30MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 9.59 9.37 - - 19.38 19.38 - -
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 9.49 9.49 - - 19.62 19.54 - -
BW 40MHz 50MHz 60MHz 70MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 40.44 40.28 - - - - - -
Mod. 64QAM | 256QAM | 64QAM | 256QAM | B64QAM | 256QAM | 64QAM | 256QAM
Middle CH 40.52 40.60 - - - - - -
BW 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 640QAM 256QAM
Middle CH - - - - - -
TEL : 886-3-327-3456 Page Number : A2-12 of 105

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3712110

FR1 n48 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn  Offset 40048 = REW 100kHz
3008 SWT 101 ms ® VBW 300kt Mode Auto Sweep

0 S Bu— :
[ \
o {
|
i
/
CEIIET 001 pis S Span 300 Nz
2 Marker Table
M 1 3.627188 GHz 11.62 dBm ndB 26.0d8
m 1 3620235 GHz 1384 dBm ndB down BW 9.51 MHz
0 i 3629745 G 414 dB QFactor 814

03:01:04 PM 09/25/2023

FR1 n48 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 40048 = REW 100kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 40048 = REW 100kHz

= 5008 SWT 101 ms @ VBW J00kiz_Mode Auto Sweep - A 5008 SWT_1.01ms = VBW 300kHz _Mode Auto sweep
1 Frequency Sweep -
i)
362
n
0
~ gt AR -
o, / |
/
I p, N
i I [Py TP Yoy
™ i R R L
CEGIET 001 e 0 Mz Span 20.0 MHz || |0 362098 GHe 001 pes 0 Wb/ Span 20.0 MHz
2 Misrker Table 2 Misrker Table
mi 1 3622173 GHz 7.21 dBm ndd 260 [ i 3528487 GHz 7.79dBm ndd 26041
n 1 1620175 Gz 18.75 dbm B down B 953 MHz n 1 1620315 GHz 17.69 dbm o B9 937 MHz
n 1 3629765 GHz 1889 dBm Factor 377 n 1 3629685 GHz -18.56 dbm Qfactor 3072

05:41:13 PM 09/25/2023

05:41:36 PM  09/25/2023

64QAM

256QAM

tiVie Spactrum

RefLevel 30,00 dBm  Offset 40048 = KW 100 kHz
3000 SWT 101 ® VBW 300kHz _ Mode Auto Sweep
1 Fraquency Swep

- an

ultiView Spactrum
RefLevel 30,00 dBm  Offset 40048 = KW 100 kHz

- 3000 SWT 101 ms ® VBW 300kt Mode Auto swep

1 Fraquency Swep

NPT SR

P

I W
PN ™ o Y
P v v e L AT
A

[EGIET 001 prx [T Span 20.0 Wiz || (673 62699 Gz 001 prs ] Span 20.0 Wiz
2 Marker Table 2 Marker Table

W 1 3621533 GHz 7.49 dBm ndb 26048 W 1 3625569 GHz 4.14dBm s 26048

n 1 1620235 Gz 18.35 dbm "l down BW 9.43 MHz n 1 1620195 Gz 2238 dbm lB dovn BW 9.43 MHz

n 1 3629725 Gz 1860 dBim QFador 3816 n 1 3629685 Gz 2263 dim @ Factor 3820

05:42:01 PM 09/25/2023

05:42:30 PM 09/25/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seanran as. FCC RADIO TEST REPORT

Report No. : FG3712110

FR1 n48 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

Ref Level 30,00 dBn  Offset 40048 = REW 300 kHz

3008 SWT 101 ms = VBW 1Mtz

Mode 20t

Swesp

- T \
o T T
! |
| \
7 ;i
e
[EGIET 001 prx [T Span 40.0 Wiz
2 Marker Table
W 1 3.620315 GHz 10.36 dBm ndb 260 db
n 1 361516 GHz 15.74 dbm B down B 19.10 MHz
n 1 3634 261 GHz -14.75 dBm 0 Factor 1895

02:59:34 PM 09/25/2023

FR1 n48 / 20MHz / CP OFDM / Middle Channel / Full RB

QP

SK

16QAM

tiVie Spactrum

Ref Level 30,00 dBn  Offset 40048 = REW 300 kHz

= A 308 SWT_1.01ms = VBW

1 Frequency Sweep

Mtz Mode Auto Sweep

tiVie Spactrum

Ref Level 30,00 dBn  Offset 40048 = REW 300 kHz
= A 308 SWT_1.01ms = VBW

MHz _Mode Auto Sweep

362847 0 61t
» »
0 1 . . i )
oY N S vy [ENTRTEYI EE—Y, Yy [N UL e FRY TSN, N TSR VTR PPN Y S I
o - . o -
| | | |
[} | | \
] 5 7 ;
/[ i) / 1,
| (]
\ L I \
¥ f J
_ bl AN I ot Moty |
Jret e T B Y 'r"-\tﬂ.'".\y‘-“‘-‘l...lr.f\‘ﬂ'\ b \.“,'»h,,‘u,. NI ST Y
EGIET 001 prs O W/ Span 0.0 MHz || [CF 362098 Gz 001 ps 0 M/ Span 0.0 MHz
2 Marker Table 2 Marker Table
M 1 3618876 GHz 927 dBm ndB 260 dB M 1 3.624471 GHz 9.98 dBm 8 260 dB
n 1 361524 6GHz 16.35 dbm nl down BW 19.38 MHz n 1 361524 GHz 1585 dbm B don B 19.38 MHz
n i 3,634 62 GHz 17.79 dbm QFador 1867 n i 3,634 62 GHz -17.41 dBim QFactor 167.0

05:44:14 PM 09/25/2023

05:43:51 PM 09/25/2023

64QAM

256QAM

tiVie Spactrum

Ref Level 30,00 dBn  Offset 40048 = REW 300 kHz

- an 308 SWT .01 ms = VBW

1 Fraquency Swep

Mtz Mode Auto Swesp

tiVie Spactrum

RefLevel 30,00 dBm  Offset 4.00 48 = KW 300 kHz
- 3000 SWT 101 ms ® VBW
1 Fraquency Swep

Mtz Mode Auto Sweep

s v

UNEW PN

Forar ety

o

P PN

ST N A

4k
L RRVEIN Y M

e

Moy

Safieta A

P W

(CF3.62499 GHz 1001 prs 0 MHz/ Span 40.0 MHz || [GF 3 62458 GHz 1001 ps 0 M2/ Span 40.0 MHz
2 Marker Table 2 Marker Table |
M 1 3632063 GHz 9.85 dBm ndB 26.0 dB M 1 3618956 GHz 7.19 dBm ndB 26.0 dB
m 1 361516 GHz 1537 dBm nd8 down BW 19.62 MHz m 361524 GHz 18.96 dBm ndB down BW 19.54 MHz
i 1 3634 78 GHz 1595 dBm QFactor 1851 i 1 3634 78 GHz 1893 dBm Q Factor 1850

05:43:29 PM 09/25/2023

05:43:03 PM 09/25/2023

TEL : 886-3-327-3456
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seanran as. FCC RADIO TEST REPORT

Report No. : FG3712110

FR1 n48 / 40MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 0B Offset 4.00 48 = REW 1 MHz
3008 SWT 1.01ms ® VBW 3 Mz Mode Auto Swesp

o E ararggh
/
o +
7
I
o, AT
R PSSR
EGIET 001 prs O W/
2 Marker Table
M 1 3615 GHz 12,02 dBm ndB
n 1 3.60477 Gz 120 dBm B down B
n 1 364313 Ghz 1412 dBm 0 Facior

03:00:11 PM  09/25/2023

FR1 n48 / 40MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 0B Offset 4.00 48 = REW 1 MHz
= A 3008 SWT 101 ms = VBW 3 MHz _ Mode Auto Sweep

1 Frequency Sweep

RefLevel 30,00 0B Offset 4.00 48 = REW 1 MHz
3008 SWT 101 ms = VBW 3 MHz_ Mode Auto Sweep

kY 1
10 Pk R i al s ~ X
0. .I.
|
]
|
s sl ke rihd
i
[EGIET 001 prx [T ]
2 Marker Table
W 1 3618756 GHz 12.23 dBm ndb 12,66 dBm ndd
n 1 360477 Gz 16,03 dbm nl down BW 1339.dBm el down B
n i 364521 Gz 126 dBim QFador 13,76 dBim QFactor

05:44:56 PM 09/25/2023

64QAM

256QAM

ultiView Spactrum
RefLovel 3000 B  Offsct 40048 = RBW 1 Mz

- 3008 SWT 101 ms = VBW 3w Mode Auto Swesp

1 Fraquency Swep

RefLevel 30,00 0B Offset 4.00 48 = REW 1 MHz
3008 SWT 101 ms ® VBW 3 Mz Mode Auto Swesp

10 J“ ) A
7 st | TR P TYS—T
N I
!
T
FTIR NeTw L

20tk
[(EGIE ot pte Gz )
2 Markes Toble

] 1 3612363 GHz 1239 dBm ndb 9.71 dBm e

n 1 360469 GHz 16.31 dbm ndB down BW 17,61 dbm el domn BW

n ' 361521 GHz 13,42 dém QFacor 1377 dém @ Factor

05:45:40 PM 09/25/2023
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seamancas. FCC RADIO TEST REPORT

Report No. : FG3712110

Occupied Bandwidth

Mode FR1 n48 : OB BW(MHz) / DFT-S OFDM
BW 10MHz 15MHz 20MHz 30MHz 40MHz 50MHz 60MHz 70MHz
Mod. PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK
Middle CH 8.60 - 17.93 - 35.90 - - -
BW 80MHz 90MHz | 100MHz
Mod. PI/2 BPSK | PI/2 BPSK | Pl/2 BPSK
Middle CH - - -
Mode FR1 n48 : OB BW(MHz) / CP OFDM
BW 10MHz 15MHz 20MHz 30MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 8.61 8.58 - - 18.23 18.19 - -
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 8.61 8.58 - - 18.19 18.22 - -
BW 40MHz 50MHz 60MHz 70MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 37.92 37.97 - - - - - -
Mod. 64QAM | 256QAM | B4QAM | 256QAM | B4QAM | 256QAM | 64QAM | 256QAM
Middle CH 37.98 38.20 - - - - - -
BW 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - -
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - - -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG3712110

FR1 n48 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

RefLevel 30,00 dBn  Offset 40048 = REW 100kHz
swT
h

- an 1,01 ms ® VBW 300 Ktz

Mode Auto Sweep

(CF3.62499 GHz 1001 prs 0 MHz/ Span 20.0 MHz
2 Marker Table

M 1 3627188 GHz 11.57 dBm Occ Bw 8605580968 MHz

m 1 36206585 GHz 754 dim Oce Bw Centroid 3,624 961305 GHz

i 1 36092641 GHz 7.28 dBm Oce B Freq Offset 28604889 379 kHz

03:00:55 PM  09/25/2023

-

FR1 n48 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 40048 = REW 100kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 40048 = REW 100kHz

SWT 1,01 ms ® VBW J00ktiz_Mode Auto Sweep - SWT 1,01 ms ® VBW 300Ktz Mode Auto Sweep
h
Wafi] 739 dBm wifi] 7 b
3623791 0.6te 3628111 0.6He
» »
o 4 o
-~ LA e fonn P\
o o
! L
/ \y / \
W T .
E W \
0 dbm = (! v PR LA SR N
e = - et AN\ A

(CF3.62499 GHz

1001 prs

Span 20.0 MHz

(CF3.62499 GHz

1001 ps

Span 20.0 MHz

2 Marker Table

3623791 GHz
36206596 GHz
36292707 GHz

7.39 dBm
257 dBm
278 dBm

Oce B
Occ B Centroid
O B Freq Offset

8611033355 MHz
3624965 138 GHz
24861700998 kHz

2 Marker Table

36247111 GHz
36206595 GHz
3629 2463 GHz

837 dBm

Oce B
Gcc B Gentroid
Occ B Freq Offset

428 dim
390 4Bm

8585819132 MHz
3624952876 GHz
-37.124 048659 kHz

05:41:04 PM 09/25/2023

-

05:41:28 PM 09/25/2023

-

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 40048 = REW 100kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 40048 = REW 100kHz

- Are 3008 SWT 1.01ms = VBW 300kHz Mode Auto Sweep - Are 3000 SWT 101 ms & VB 300kHz Mode Auto Sweep
Bandwidth Bandwidth
W 275 e W] 428am
0 0
0 0
A ey oA, § M
0 | 0 3 VA S a L
[ / |
7 v i T
J | / "
] »
{ \ |
h e
- J el o
[T 0Tt (T Span 20.0 Wik || (G 62898 Gtz oo pn (1T7) Span 200 Az
2 Marker Table 2 Marker Table
M 1 362483 GHz 7.79 dBm Occ Bw 8619278982 MHz M 1 3625548 GHz 428 dBm Oce B B.588582 761 MHz
n 1 1620654 Gz 457 d8m O o Centroid 362496357 Gz n 1 36206709 GHa 054 dbm Occ B Centroid 3624965239 Gl
¥ 1 33 GH, 4.19 dBm Oce B Freq Offset -26.329.902 387 kHz. ¥ 1 36292595 Gz 0.17 dBm Occ Bu Freq Offset -24.761 378822 kHz
i NN & ] ™2
05:41:53 MM 08/25/2023 05:42:21 MM 08/25/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3712110

FR1 n48 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

Vi Spectrum

Ref Level 30,00 dBn  Offset 40048 = REW 300 kHz
308 SWT 101 ms = VBW
Bandwidth

MHz _Mode Auto Swep

| T
| Y
, I
it WA R
(CF3.62499 GHz 1001 prs 0 MHz/ Span 40.0 MHz
2 Marker Table
M 1 3621314 GHz 968 dBm Oce B 17.935781 349 MHz
m 1 1615812 6Hz 534 dBm Oce Bw Centroid 3624779927 GHz
i 1 36337478 GHe 5.2 dbm Oce B Freq Offset -210.072828 223 kiz

02:59:25 PM 09/25/2023

FR1 n48 / 20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
Ref Level 30,00 dBn  Offset 40048 = REW 300 kHz
= an 3008 SWT_1.01ms ® VBW 1 Mtz Mode Auto Sweep

1 Oceupiad Bandwidth

ultiView Spectrum

Ref Level 30,00 dBn  Offset 40048 = REW 300 kHz
= an 3008 SWT 101 ms = VBW
1 Oceupiad Bandwidth

MHz _Mode Auto Sweep
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» »
* i EYSR— P T "
o ! { ) ] !

[ | / |

f . : :

/ | J "

i T 7 Gl

[l i1} A NS W o

. L / ‘r\"-“‘ I, . L Iy b,
T e e || - orio e ! i e

(CF3.62499 GHz 1001 prs

Span 40.0 MHz

(CF3.62499 GHz

1001 ps

Span 40.0 MHz

2 Marker Table

3626948 GHz
36158451 GHz
3634 081 GHz

891 dBm
425 dbm
4.38 dBm

Occ By

Occ B Centroid
O B Freq Offset

182358353 MHz
3624961036 GHz
-26.963974 607 kHz

2 Marker Table
M 1 362451 GHz
n 1 36158962 GHz
n 1 3634077 8 GHz

9.78 dBm
421 dm
463 dbm

Oce B
Gcc B Gentroid
Occ B Freq Offset

18191584211 MHz
3624981955 GHz
8044503831 kiz

05:44:07 MM 09/25/2023

05:43:44 PM 09/25/2023

64QAM

256QAM

Vi Spectrum

Ref Level 30,00 dBn  Offset 40048 = REW 300 kHz

ultiView Spactrum
Ref Level 30,00 dBn  Offset 40048 = REW 300 kHz

- A 3000 SWT 101 ms = VBW 1 MHz  Mode Auto Sweep - At 3000 SWT 101 ms ® VBW 1 MHz  Mode Auto sweep
1 Occupid Bandwidth 1 Occupid Bandwidth
W] 541 aem W 888 am
ssr1soci ssrmemoH
0 0
0 - 0
TR AP TN P YY W [ X
7 PO Y CITEIY USSR VY S ] B vy NTSU S N P P
o ! - o
] : j |
I ) T
] ) |
] h |
o '
Windy, , \
o T o e (LA, ey T —
oy WAy W, ™Y
iy R L
[T 0Tt W Span 40.0 Wik || (673 62855 Gtz oo pn (7] Span 400Nz
2 Marker Table 2 Marker Table
Wi 1 3621148 GHe 9.41 d8m O 18.199051 391 MHz Wi 1 3618876 GHr 688 dBm Occw 18.225 392066 MHz
n 1 36158714 Ghg 528 dém O o Centroid 3524970878 Gha n 1 36158591 GHa 1.74 6B Occ B Centroid 3624971 76 Gz
n I 36340704 GH 43808 Oc B Freq Offset 19122395 558 e n I 36340845 GH 262 dbm Occ B Freq Offset 18.260392 701 e

05:43:21 PM 09/25/2023

05:42:54 PM 09/25/2023
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seanran as. FCC RADIO TEST REPORT

Report No. : FG3712110

FR1 n48 / 40MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

RefLevel 30,00 0B Offset 4.00 48 = REW 1 MHz
3008 SWT 1.01ms ® VBW 3 Mz Mode Auto Swesp
Bandwidth

mi 1 3,615 GHz 11.97 dBm Oce B
n 1 36059297 GHa 763 dim Occ B Centroid
n 1 36418321 GHz 686 dim Oce B Freq Offset

0 L =
/ \
0, + T
] Y
i |
T o AT
L 1 SN .
EGIET 001 prs O W/ Span BO.0 Az
2 Marker Table

3590239547 MHz
36238809 GHz
1108 099 654 Mz

03:00:03 PM 09/25/2023

FR1 n48 / 40MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

RefLevel 30,00 0B Offset 4.00 48 = REW 1 MHz
= an 3008 SWT 101 ms = VBW 3 MHz_ Mode Auto Sweep
1 Oceupiad Bandwidth

ultiView Spactrum
RefLevel 30,00 0B Offset 4.00 48 = REW 1 MHz

= an 3008 SWT 101 ms = VBW 3 MHz_ Mode Auto Sweep

1 Oceupiad Bandwidth

o ? . Frick u e o 7 i G LT
o - - o - -
| . ] ;
i | | \
, # 1 ¥
O T N L o T Bl IR
P T F ] | AR WD AR
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M 1 3633302 GHz 12.03 dBm Occ Bw 37.927974705 MHz [ 1 361859 GHz 11.98 dBm Oce B 37.973939406 MHz
n : 5060007 Gt STrdm e G 342196495 s n : Jeomaat ot Sl O D Cenuoid 1424911533 it
¢} 1 36439287 GHz 7.58 dBen Oce Bw Freq Offset -25.300 750 638 kHz ¢} 1 3643 8987 GHz 5.56 dBim Oce Bw Freq Offset 78.305 056 437 kHz

05:44:48 PM 09/25/2023

05:45:11 PM 09/25/2023

64QAM

256QAM

ultiView Spactrum
Ref Lovel 30,00 dBm  Offsct 40005 = REW 1 Mz

- 3000 SWT 101 ms ® VBW 3 Mz Mode Auo Sweep

| Occupied Bandwidth

ultiView Spactrum
RefLevel 30,00 0B Offset 4.00 48 = REW 1 MHz

- are 3008 SWT 101 ms = VEW 3tz Mode Auto Swesp
1 Occupiad Bandwidth
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k-4 A G T T YT WI‘M
CEIIET 001 pis S SpanBo0 Wi || (G 288 e 001 pis () SpanBOB Nz
2 Marker Table 2 Marker Table
i 1 363522 GHe .74 6Bm O 37,987 950838 MHz i 1 3635530 GHe 9.3 dBm Occtw 38.201 343375 MHz
n i 1605359 Gl 751 dim O o Centroid 3620952942 Gia n 1 316057935 e 520 dom Occ B Centroid 3624900197 Gha
0 i 36139469 GHe 554 dim O B Frea Offet 37,0587 371 ke 0 i 36040009 GHe 452 g Occ B Frea Offset 9,80 004 072 ke

05:45:33 PM 09/25/2023

05:45:57 MM 08/25/2023
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e%FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG3712110

Unwanted Emission (MASK)

FR1 n48 / 10MHz / DFT-S OFDM / PI/2 BPSK

Lowest Channel

1RBO

1RBmax

Reflevel 4000 dBm Offset 110048 Mode Sweep sa Reflevel 4000dBm Offset 110003 Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissians 1 Spurious Emissions
Limit Che R Limit Che -

20 aphine SPURlOUS UNE aBs oy phss 30 gaie SPURIOUs._uNE ass_oda

20 dBm . . 'I o [u

10 dbi . 1 1 10 j

o B

0 i i

20 B

0 } . E .

<purious une s 002 L] . 1l
(sl 1 &l i e

t
o E
38 Ghe 5309 pis 39.0 WiHa/ 3826A: | 343GHz 39.0 MH/ 382 GHz

3.430 GHz 3530 GHz 1.000 MHz 3.52885 GHz 3.430 GHz 3.530 GHz 1.000 MHz 3.47341 GHz
1530GHz 3540 GHz 1.000 Mz 3.53783 GHz 3530 GHz 3540 GHz 1.000 MHz 353993 GHz
3540 GHr 3549 GHz 1.000 MHz .548 66 GHz 3.580 GHz 3.549 GHz 1.000 MHz 3.54250 GHz
3549 GHz 3550 GHz 100,000 ktfz 3.55000 GHz 3549 GHz 3,550 GHz 100.000 kHz 3.54956 GHz
3,550 GHz 3,560 GHz 1.000 Miz 355097 GHz 3550 GHz 3.560 GHz 1.000 MHz 355018 GHz
3.560 GHz 3561 GHz 100.000 kHz 3.56042 GHz 3.560 GHz 3.561 GHz 100.000 kHz 3.56002 GHz
1561 GHz 1570 GHz 1.000 Mz 3.56299 GHz 3561 GHz 3570 GHz 1.000 MHz 3.56137 GHz
3570GHz 3.720GHz 1.000 MHz 3.66598 GHz 3570 GHz 3720 GHz 1.000 MHz 3.66583 GHz
3.720 GHz 3.820 GHz 1,000 MHz 3.79587 GHz 3720GHz 3820 GHz 1.000 MHz 3.81785 GHz
03:12:13 M 08/25/2023 03:13:13 M 08/28/2023

Full RB

Ref Level 40.00 dBm  Offset 11.00 6B Made Sweep

saL
Count 100/100
1 Spurious Emissians
Uimit Checd
30 apdine.SPURlOUS_UNE_aBs o2
20 B
10 dir . ! -
. |
0
20
a0 A
SPURIOUS_LINE ABS 002 J
“irabm B -
)
333 GHz 6409 pts 39.0 MHa/ 382 GHz
3430GHz 3530 GHz 1.000 MHz 352875 GHz
3530 GHz 3540 GHz 1.000 MHz 3.53779 GHz
3540 GHy 3549 GHz 1.000 Mz 3.54658 GHz
3549 Gz 3550 GHz 100,000 ktfz 354991 GHz
3,550 GHz 3,560 GHz 1.000 MHz 355868 GHz
3560 GHz 3561 GHz 100.000 kHz 3.56005 GHz
3561 GHr 3570GHz 1.000 MHz 3.56309 GHz
3570 Gz 3.720 GHz 1.000 Miz 357052 GHz
3.720GHz 3,820 GHz 1.000 MHz 3.81845 GHz

03:01:46 PM  08/25/2023
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seamancas. FCC RADIO TEST REPORT

Report No. : FG3712110

FR1 n48 / 10MHz / DFT-S OFDM / PI/2 BPSK

Middle Channel

1RBO

1RBmax

Ref Level 40.00dBm  OMfset 11.00dB.

Mode Sweep

6L

03:47:20 PM 06/25/2023

05:09:37 #M 08/25/2023

Ref Level 4000 dBm  Offset 11.00 38 Mode Sweep saL
Caunt 100/100 Count 100/100
HSpmaricess Ersdamion 1 Spurious Emissians
i T3 it Chee

30 dpbineSPURIOUS_UNE a8 o phss 30 dpine SPUBlous_LiNE_Ass_ oda Phs:

20 dBm 20 I|

10 dBim | i f
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30 | f E

‘-‘wc‘n!nj'\’ LINE_ABS 002 ‘ A |wumun\ LINE |ABS_002

v . ] ...
r~ ] |
' ' \

3.43 GHz 6409 pts 39.0 MHz/ 382GHz | 3.43GHz 39.0 MHz/ 3.82 GHz
3430 GHz 3530 GHz 1.000 Mz 3.44074 GHz 3.430 GHz 3530 Gtz 1.000 MHz 3.477 20 GHz 45.56 dBm -5.56 dB
3530 GHz 3610GHz 1.000 MHz 3.56321 GHz 3530 GHz 1610GHz 1.000 MHz 360972 GHz -45.27 dBm 20.27 dB
3610 GHz 3619 GHz 1.000 MHz 61876 GHz 3610GHz 3619 GHz 1,000 MHz 3.61256 GHz -42.81 dBm -29.81 d@
3619 GHz 3620 GHz 100000 ki 3.62000 GHz 3519 GHz 3620 GHz T00.000 kHz 361952 GHz 5132 dBm -3832d8B
3520 GHz 3630 GHz 1.000 Miz 3.62077 GHz 3620 GHz 3630 GHz 1.000 MHz 362908 GHz 20.41 dBm .50
3,630 GHz 3.631 GHz 100.000 kHz 3.630 34 GHz 3.630 GHz 3,631 GHz 100.000 kHz 3.63004 GHz 25.71 dBm -12.71dB
3631 GHr 3640GH: 1.000 MHx 363336 GHz 3631 GHz 3640 GHz 1.000 MHz 363114 GHz -32.06 dBm -19.06 dB
3.640GHe 3.720GHz 1000 Mz 3.64204 GHz 3640 GHz 3.720GHz 1.000 MHz 3.64659 GHz -34.87 dBm -19.87 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.80816 GHz 3720GHz 3820 GHz 1,000 MHz 3.81985 GHz 44,82 dBm 4.82 di

]

Full RB

Ref Level 40.00 dBm  Offset 11.00 0B

1 Spurious Emissians

Made Sweep

6L

Count 100/100

Limit Che<d
Line _SPUR|OUS_LINE_ABS_og2
30 I d

20 dbr

10 dBinr

RIOUS_LINE ABS 002

[[Huabm

3.43 GHz

6409 pis. 39.0 MHz/

3430GHz 3530 GHz 1.000 MHz 303295 GHz
3530 GHz 3610GHz 1.000 MHz 3.60828 GHz
3610 GHr 3619 GHz 1.000 Mz 3.61897 GHz
3619GHz 3,620 GHz 100,000 ktfz 3.61992 GHz
3,620 GHz 3,630 GHz 1.000 MHz 3.62460 GHz
3630 GHz 3631 GHz 100.000 kHz 3.63000 GHz
3631 GHr 3640 GHz 1.000 MHz 3.63406 GHz
3,640 GHz 3.720 GHz 1.000 MHz 3.64060 GHz
3720 GHz 3,820 GHz 1.000 MHz 3.81705 GHz

382 GHz

03:45:34 BM  08/25/2023
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e%FCC RADIO TEST REPORT Report No. : FG3712110

SPORTON LAB.

FR1 n48 / 10MHz / DFT-S OFDM / PI/2 BPSK

Highest Channel

1RBO 1IRBmax

RefLevel 40.00dBm  Offset 11.00d5 Mode Sweep sat

Ref Level 4000 dBm  Offset 11,0005 Mode Sweep saL
Count 100/100

Caunt 100/100
1 Spurious Emissions

1 Spurious Emissians
Uit 0 Lirmit Chee
30 apine.SPURIOUS UNE_aBs o2 phss 30 gghine SPURIOUS_LINE_ABS_od2 Phs
20 dBm ! ! | 0
10 dBmv A 0 |
0 \ 2 \
0 |
20 t s
| \
30 i E i
SPURIOUS_LINE_ABS 002 I} &I,, SPURIOUS_LINE_ABS_002 il
[0 dbm T 1 t [ 1
p L - - [ —
=0 1 : 1‘ ]
3.43 GHz 6409 pts 39.0 MHz/ 382GH:z | 343GHz 39.0 MHz/ 3.82GHz
3,430 GHz 3530 GHz 1.000 Miz 3.43175 GHz -45.58 dBm 3,430 GHz 3530 GHz 1.000 Mz 3.44583 GHz
3,530 GHz 3,680 GHz 1.000 MHz 3.666 14 GHz -45.12 dBm 3530 GHz 1.680 GHz 1.000 MHz 367783 GHz
3680 GHz 3689 GHz 1.000 MHz .688 72 GHz -32.52 dBm 3.680 GHz 3,689 GHz 1.000 MHz 3.682 74 GHz
3689 GHe 3.6%0 GHz 100,000 kitz 380000 Gz 2233 dbm 1689 GHz 3630 GHz 700.000 kHz 368953 GHz
3.690GHz 3700 GHz 1.000 Mtz % 2 g ol 3,690 GHz 3,700 GHz 1.000 Mz 3.69908 GHz
3.700 GHz 3701 GHz 100.000 kHz 3.70032 GHz -52.42 dBm 3.700 GHz 3.701 GHz 100.000 Kz 370004 GHz
3701 GHz 3710 GHz 1.000 Mz 3.70193 GHz -43.62 dBm 3701 GHz 3710 GHz 1.000 MHz 370102 GHz
3.710GH: 3720 GHr 1000 MHz 371062 GHz -43.95 dBm 3710 GHe 3720 GHe 1,000 MHs 371827 GHz
3.720GHz 3820 GHz 1.000 MHz 3.81076 GHz -45.03 dBm 3720 GHe 3820 GHe. 1,000 Mz 3778009 GH:z
Resdy
03:33:47 M 08/25/2023 03:385:19 M 08/25/2023
i+ [
Ref Level 4000 dBm  Offset 11.00 38 Mode Sweep saL
Count 100/100
1 Spurious Emissians
Uimit Checd 2
30 apdine.SPURlOUS_UNE_aBs o2 PRsS
20 dBew
10 dbm . ! -
|
a
-10
-20
30
SPURIOUS LINE_ABS 002 | ,1{ |\
L et T N
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
3430GHz 3530 GHz 1,000 Mifz 306002 GHz
3530 GHz 3680 GHz 1.000 MHz 3.67813 GHz
3,680 GHr 3,689 GHz 1.000 Mz 368891 GHz
3,689 Gz 3,690 GHz 100,000 ktfz 3.68991 GHz
3.690 GHz 3.700 GHz 1.000 MHz 3.692 36 GHz
3700 GHz 3701 GHz 100.000 khz 3.70005 GHz
3701 GHz 3710 GHz 1.000 MHy 3.70261 GHz
3710 GHe 3,720 GHz 1.000 Miz 371104 GHz
3.720GHz 3820 GHz 1.000 MHz 3.72015 GHz

03:22:44 PM  08/25/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3712110

FR1 n48 / 10MHz / DFT-S OFDM / QPSK

Lowest Channel

1RBO

1RBmax

Ref Level 40.00dBm  Offset 11,0006 Made Sweep saL Reflevel 40.00Bm  Offset 11.00d6 Mode Sweep saL
Count 100/100 Count 100/100

1 Spurious Emissians 1 Spurious Emissians

Cimit Fss Lirmit Chee

30 dpbineSPURIOUS_UNE a8 o phss 30 dpine SPUBlous_LiNE_Ass_ oda Phs:

20 dBm P 2 ||

10 dbimy E 10 i
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SEURIOUS LINE_ s 002 ‘ U SPURJOUS_LINE_ ABS 002 H |
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50 || i ‘

39.0 MHz/

3E2GH: | 3.43GHz

39.0 MHz/

3.82GHz

03:11:16 PM  06/25/2023

03:14:10 PM 08/25/2023

3.430 GHz 3530 GHz 1.000 MHz 3.44983 GHz -45.35 dBm -5.35 dB 3.430 GHz 3.530 GHz 1.000 MHz 3.44404 GHz -45.59 dBm
3530 GHz 3540 GHz 1.000 MHz -43.86 dBm -18.86 dB 3530 GHz 3540 GHz 1.000 MHz 353636 GHz .54 di

3540 GHr 3589 GHz 1.000 Mz -30.70 dBm 17.70 dB 3,540 GHz 3,549 GHe 1,000 MHz 3.54258 GHz -43.27 dBm
3549 GHz 3550 GHz 100.000 kfiz -23.98 dBm 10.98 dB 3549 GHz 3550 GHz 100.000 kHz 3.54965 GHz 51.08 dBm
3550 GHz 3.560 GHz 1.000 MHz 17.94 dBm -12.06d 1550 GHz 1560 GHz 1.000 MHz 355908 GHz 21.08 dBm
3.560 GHz 3561 GHz 100.000 kHz -51.68 dBm 68 dB 3.560 GHz 3.561 GHz 100,000 kHz 3.56001 GHz 24.09 dBm
3561 Gite 3570GHz 1.000 MH:z 13'dBm 31.13dB 3561 Ghz 3570 Gz 1.000 MHz 356118 GHz -3233 dBm
3570 GHz 3720 GHz 1.000 MHz -45.00 dBm .00 dB 3570 GHz 3720 GHz 1.000 MHz 357682 GHz 4519 dBm
3.720GHz 3820 GHz 1.000 MHz -44.71 dBm 471 dB 3720 GHe 3820 GHe. 1,000 Mis 379298 GHz 45.13 dBm

ey &t Resdy |

Full RB

Ref Level 40.00 dBm  Offset 11.00 0B

Mode Sweep saL
Caunt 100/100
1 Spurious Emissians
Uimit Checd Fss
30 apdine.SPURlOUS_UNE_aBs o2 PRsS
20 B
10 dir
a
0
20
a0
SPURIOUS_LINE ABS 002
“irabm B
333 GHz 6409 pts 39.0 MHa/ 382 GHz
3430GHz 3530 GHz 1.000 MHz 352805 GHz
3530 GHz 3540 GHz 1.000 MHz 3.53989 GHz
3540 GHy 3549 GHz 1.000 Mz 3.54483 GHz
3549 Gz 3550 GHz 100,000 ktfz 354989 GHz
3,550 GHz 3,560 GHz 1.000 MHz 355863 GHz
3560 GHz 3561 GHz 100.000 kHz 3.56008 GHz
3561 GHr 3570GHz 1.000 MHz 3.56137 GHz
3.570 GHz 3.720 GHz 1.000 MHz 3.57022 GHz
3.720GHz 3,820 GHz 1.000 MHz 3.807 06 GHz

03:03:47 BM  08/25/2023
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